CCS

FCC CFR47 PART 15 SUBPART C
INDUSTRY CANADA RSS-210 ISSUE 7
CLASS Il PERMISSIVE CHANGE

CERTIFICATION TEST REPORT
FOR

INTEL 1000 SERIES WIFI CARD
(TESTED INSIDE OF HP TABLET, MODEL: HSTNN-I77C)

FCC MODEL NUMBER: 112BNHMW
IC MODEL NUMBER: 112BNHU

FCC ID: PD9112BNHU
IC: 1000M-112BNHU

REPORT NUMBER: 09U12893-1

ISSUE DATE: NOVEMBER 2, 2009

Prepared for
INTEL CORPORATION
2111 N. E. 25TH AVENUE
HILLSBORO, OR 97124, U.S.A.

Prepared by
COMPLIANCE CERTIFICATION SERVICES
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

Revision History

Issue
Rev. Date Revisions Revised By
- 11/02/09 Initial Issue T. Chan
Page 2 of 41
COMPLIANCE CERTIFICATION SERVICES FORM NO: CCSUP4701C

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009

FCC ID: PD9112BNHU IC: 1000M-112BNHU
TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ...t rrr s rmmcs s s e s e mmm s s s e e e e 4
2. TEST METHODOLOGY ......cccoiiiiiniirrssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnns 5
3. FACILITIES AND ACCREDITATION......coiiiiitcciie i rrrteessss s s e s s s smss s s s e e s e s s mmns s s s e e e e nnnnnns 5
4. CALIBRATION AND UNCERTAINTY ...ooiiicciiiiiirrrceecsss s e s s s s mmsssss s s e s e s smmns s s s e s e s s mmmnsnnnns 5
4.1. MEASURING INSTRUMENT CALIBRATION ..., 5
4.2. SAMPLE CALCULATION. ... 5
4.3. MEASUREMENT UNCERTAINTY ettt ettt ettt 5
5. EQUIPMENT UNDER TEST .....oonsnnsssssssnssssssssssssssssssssssnsssssssssssssssnssssnssnnsnnnnes 6
5.1. DESCRIPTION OF EUT .ooeeeeeeeeeeeeeeeeeeeeeeeteeteettttttattaatsaassasssssssssssssssssssssssssssssssnnns 6
5.2. MAXIMUM OQUTPUT POWER. ...ttt ettt e e e aaaaees 6
5.3. DESCRIPTION OF CLASS Il PERMISSIVE CHANGE...........ooovveeeeeeeeeeeeiea, 6
5.4. DESCRIPTION OF AVAILABLE ANTENNAS. ..., 6
5.5. SOFTWARE AND FIRMWARE ...ttt eeetaa e 6
5.6. WORST-CASE CONFIGURATION AND MODE ............oeeeeeeeeeee et 6
5.7. DESCRIPTION OF TEST SETUP....oeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaeeeaeeaaeesassssasssssssssssnssnnns 7
6. TEST AND MEASUREMENT EQUIPMENT .......ooeeeenennsnnsnnsssnsssnn s ssnn s s snnssnnnes 9
7. RADIATED TEST RESULTS ...t iiirieccsis s s e s s s e cassss s s s s e s s s mma s s s s e e s e s mmmsnsssssseenesnnnnn 10
7.1. LIMITS AND PROCEDURE ..o, 10
7.2. TRANSMITTER ABOVE 1 GHz (WISTRON ANTENNA)......oveeeeeeeeeeeiieiineiisaaissiisianinns 11
7.2.1. 802.11b MODE IN THE 2.4 GHZ BAND ..o 11
7.2.2. 802.11g MODE IN THE 2.4 GHZ BAND ... 16
7.2.3. 802.11n HT20 MODE INTHE 2.4 GHzBAND .............ooooi 21
7.24. 802.11n HT40 MODE IN THE 2.4 GHZ BAND .......uoiiiiiceeeeeeeeee e 26

7.3. WORST CASE RECEIVER ABOVE 1 GHZ ...ttt 31
7.4. WORST CASE BELOW 1 GHZ .o 32
8. AC POWER LINE CONDUCTED EMISSIONS .........coeeeeeennennnnnnnnnnnnnsnnnsnnsnnnnsnnnsnnssnnnnns 35
L TR = i 1 o o [ 10 PP 38

Page 3 of 41
COMPLIANCE CERTIFICATION SERVICES FORM NO: CCSUP4701C

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: INTEL CORPORATION
2111 N. E. 25TH AVENUE
HILLSBORO, OR 97124, U.S.A.

EUT DESCRIPTION: INTEL 1000 SERIES WIFI CARD (TESTED INSIDE OF HP
TABLET, MODEL: HSTNN-I77C)
FCC MODEL.: 112BNHMW
IC MODEL.: 112BNHU
SERIAL NUMBER: 001E6400FD4E
DATE TESTED: OCTOBER 27 — NOVEMBER 2, 2009
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-210 Issue 7 Annex 8 Pass
INDUSTRY CANADA RSS-GEN Issue 2 Pass

Compliance Certification Services, Inc. (CCS) tested the above equipment in accordance with
the requirements set forth in the above standards. All indications of Pass/Fail in this report are
opinions expressed by CCS based on interpretations and/or observations of test results.
Measurement Uncertainties were not taken into account and are published for informational
purposes only. The test results show that the equipment tested is capable of demonstrating
compliance with the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by CCS and all revisions are duly noted in the revisions
section. Any alteration of this document not carried out by CCS will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by NVLAP, NIST, any agency of the Federal Government, or any
agency of any government.

Approved & Released For CCS By: Tested By:
; : o
THU CHAN DEVIN CHANG
EMC MANAGER EMC ENGINEER
COMPLIANCE CERTIFICATION SERVICES COMPLIANCE CERTIFICATION SERVICES
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FCC ID: PD9112BNHU IC: 1000M-112BNHU

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4-2003, FCC
CFR 47 Part 2, FCC CFR 47 Part 15, RSS-GEN lIssue 2, and RSS-210 Issue 7.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 Benicia
Street, Fremont, California, USA.

CCS is accredited by NVLAP, Laboratory Code 200065-0. The full scope of accreditation can be
viewed at http://www.ccsemc.com.

4. CALIBRATION AND UNCERTAINTY
41. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.52 dB
Radiated Disturbance, 30 to 1000 MHz 4.94 dB

Uncertainty figures are valid to a confidence level of 95%.
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT
The EUT is an 802.11b/g/n transceiver Intel Wi-Fi card 1000 Series.

The radio module is manufactured by Intel Corporation.

5.2. MAXIMUM OUTPUT POWER

The test measurement passed within + 0.5dBm of the original output power.

5.3. DESCRIPTION OF CLASS Il PERMISSIVE CHANGE

The major change filed under this application is adding portable HP Tablet, model: HSTNN-
I77C.

5.4. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a PIFA antenna, with a maximum gain of -0.35 dBi.

5.5. SOFTWARE AND FIRMWARE

The test utility software used during testing was CRTU version 5.10.25.0.

5.6. WORST-CASE CONFIGURATION AND MODE

The tests were performed on full test worst case channel with Wistron antenna installed since it
has higher antenna gain.

The worst-case channel is determined as the channel with the highest output power.

The worst-case also investigated for X, Y, Z, and mobile orientation of the support laptop.
Mobile position was turned out as worst-case orientation.
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

5.7. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

PERIPHERAL SUPPORT EQUIPMENT LIST
Description | Manufacturer Model Serial Number FCCID
LAPTOP HP SKU1 79816S104M DoC
AC/DC HP PPPOOSH F1-09072575080A DoC
/0 CABLES
1/0 CABLE LIST
Cable Port # of Connector Cable Cable Remarks
No. Identica Type Type Length
Ports
1 AC 1 AC Un-Shielded 1.8m N/A
2 DC 1 DC Un-Shielded 1.8m N/A
TEST SETUP

The EUT is installed in a host laptop computer during the tests. Test software exercised the
radio card.
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SETUP DIAGRAM FOR TESTS

MAIN POWER SOURCE
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REPORT NO: 09U12893-1
FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009

IC: 1000M-112BNHU

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
TEST EQUIPMENT LIST
Description Manufacturer |Model Asset Cal Due
Spectrum Analyzer, 26.5 GHz  |Agilent / HP E4440A C01179 08/24/10
EMI Test Receiver, 30 MHz R&S ESHS 20 NO02396 05/06/11
LISN, 30 MHz FCC LISN-50/250-25-2 N02625 11/06/10
Preamplifier, 1300 MHz Agilent / HP 8447D C00885 12/16/09
Preamplifier, 26.5 GHz Agilent / HP 8449B C01052 02/04/10
Antenna, Horn, 18 GHz EMCO 3115 C00945 01/29/10
Antenna, Bilog, 2 GHz Sunol Sciences JB1 C01011 01/14/10
Peak Power Meter Boonton 4541 N/A 01/15/10
Peak / Average Power Sensor  |Boonton 57318 N/A 02/02/10
Reject Filter, 2.4-2.5 GHz Micro-Tronics BRM50702 N02685 CNR
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FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009
IC: 1000M-112BNHU

7. RADIATED TEST RESULTS

7.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

IC RSS-210 Clause 2.6 (Transmitter)

IC RSS-GEN Clause 6 (Receiver)

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m) at 3 m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54
TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to
EUT distance is 3 meters. The EUT is configured in accordance with ANSI C63.4. The EUT is set
to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 1 MHz for peak measurements and 10 Hz for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each appplicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

RESULT
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7.2, TRANSMITTER ABOVE 1 GHz (WISTRON ANTENNA)

7.2.1. 802.11b MODE IN THE 2.4 GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ
# Agilent 15:14:24 Oct 28, 2008 R T [Freg/Channel

Mkr1 2.389 76 GHz Center F

J enter Freq

Ref 110 dBpy #Atten 0 B 71.04 dBpy' 5 S000000 Gils
#Peak

Log

Start Freq

231000000 GHz

: Stop Freq

239000000 GHz

CF Step
8.00000000 hHz
Ao hdan|

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On off

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms 2001 pts)

LOW CHANNEL RESTRICTED, AVG, HORIZ

# Agilent 15:14:53 Oct 28, 2003 R T Sweep

Mkr1 2.390 00 GHz Swreep Time
Ref 110 dBpy #Atten 0 B 47.53 dBpv F238 =
#Feak Auto Idan|

Swieep
Single Cont

Auto Sweep
Time
Mot Accy

Gate
On off

‘ Gate Setup M
' Points

Swp 20

Start 2.310 00 GHz Stop 2.390 00 GHz ‘

#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s 2001 pts)
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RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT

4 Agilent 15:10:15 Oct 28, 2009 R T |Freg/Channel

Mkr1 2.389 76 GHz Centor F

enter Freq

2;;:;0 dBpy #htten 0 B 66.08 dByv 2 25000000 GHz

Start Freq

231000000 GHz

Stop Freq

239000000 GHz
CF Step

il & 00000000 MHz
Auto Man|

Freq Offset

0.00000000 Hz

Signal Track
Swp on O

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

LOW CHANNEL RESTRICTED, AVG, VERT

4 Agilent 15:10:49 Oct 28, 2009 R_T |FregiChannel

Mkr1 2.390 00 GHz Contor F
Ref 110 dBpY #Atten 0 dB 44.46 dBY enter Freq
o enZ ] 235000000 GHz
#Peak
Log
Start Freq
2.31000000 GHz
) Stop Freg
2.39000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s (2001 pts)
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RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ

4 Agilent 15:20:01 Oct 28, 2009 R T |Freg/Channel

Mkr1 2.483 549 50 GHz Centor F

enter Freq

Ref 110 dBpv #htten 0 B 68.79 dBuv 5 45175000 GHz
#Peak

Start Freq

2 48350000 GHz

Stop Freq

2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

HIGH CHANNEL RESTRICTED, AVG, HORIZ

e Agilent 15:20:113 Oct 28, 2009 R T [FregiChannel

Mkr1 2.483 656 75 GHz Contor F

4 enter Freq

Ref 110 dBpY #Atten 0 dB 16.97 dBpY 5 45175000 Gl
#Peak

Log

Start Freq

2 483850000 GHz

; Stop Freg

250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT

4 Agilent 15:24:35 Oct 28, 2003 R T |Ereg/Channel

Mkr1 2.487 270 25 GHz Centor F

enter Freq

Ref 110 dBpv #htten 0 B 63.15 dBpv 5 45175000 GHz
#Peak

Start Freq

2 48350000 GHz

Stop Freq

2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

HIGH CHANNEL RESTRICTED, AVG, VERT

4 Agilent 15:24:49 Oct 28, 2009 R_T |FregiChannel

Mkr1 2.484 052 75 GHz Contor F

1 enter Freq

Ref 110 dBpY #Atten 0 dB 44.62 dBpY 5 45175000 Gl
#Peak

Log

Start Freq

2 483850000 GHz

; Stop Freg

250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12893-1
FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009
IC: 1000M-112BNHU

HARMONICS AND SPURIOUS EMISSIONS

High Frequency Meazurement
Compliance Certification Services, Fremont Sm Chamber

Tezt Engr: Devin Chang

Date: 10/29/09

Project #: 09T1I800

Company: Intel

EUT Dezeription: EUT only

Mode Oper: 2.4GHz _b mode
f Measurement Frequeney Amp  Preamp Gain
Dist  Distance to Antenna D Corr Distanee Correct to 3 meters
Read Analyzer Reading Avg Average Fizld Strength @ 3 m
AF Antenna Factor Pealk  Calevlated Peak Field Strength
CL Cablz Loss High Pass Filter

Averagz Field Strength Limit
Pzalk Fizld Btrength Limit
Margin ws. Average Limit
Margin ws. Paak Limit

Read D Corr Caorr,
dBuV dBuV/ng

Margin
dB

40.7 . ! ! 41.8

30.8 B . . . 31

40.9 . ! ! 43.0

316 5 ! ! 3.7

qimi-li=

399 . ! ! 421.1

30.6 . ! ! 318

3B8.8 ’ . . 450

252 2 . ! ! 314

3B8.5 . : . . 40,7

184 . . ! ! 30.6

374 52 . ! ! 43.6

2152 . ’ . . 3L5

oimimimi=i=i-ie

38.3 . . ! ! 40.6

284

44.9

3.4

40,3

284

43.7

3l4

oimimimi-ii-ieg

Rev. 4.1.2.7
Note: No other emissions were detected above the system noise floor.
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7.2.2. 802.11g MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ

- Agilent 15:33:45 Oct 28, 2009 R T |FregiChannel

Mkr1 2.390 00 GHz Center F

enter Freq

Ref 110 dBpy #Atten 0 (B 69.63 dBpY' 5 S000000 G
#Peak

Start Frag

231000000 GHz

Stop Freq

4 235000000 GHz

CF Step
8.00000000 hHz
Auto hdan|

Freq Offset
000000000 Hz

Signal Track
On Off

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms (2001 p1s)

LOW CHANNEL RESTRICTED, AVG, HORIZ
e Agilent 15:34:17 Oct 25, 2008 FE T |Freg/Channel

Mkr1 2.390 00 GHz

Center Freq
Ref 110 dBpY #Atten 0 dB 52.96 dBpv
dpoak [ - e 2 35000000 GHz

Start Freq
2.31000000 sHz
Stop Freq
239000000 GHz

CF Step
8.00000000 MHz
Auto Mdan|

Freq Offset
000000000 Hz

Signal Track
Swp On Cff

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s 2001 pts)
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RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT

W Agilenf 15:29:39 Oct 28, 2009

R T

Frag/Channel

Ref 110 dBpv #htten 0 B

Mkr1 2.38% 96 GHz
67.21 dBpY

#Peak

Center Freq
235000000 GHz
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Swp

Start 2.310 00 GHz

#Res BW 1 MHz #VBW 1 MHz

Stop 2.390 00 GHz
Sweep 1.067 ms (2001 pts)

Freq Offset
0.00000000 Hz

Signal Track
On Off

—

LOW CHANNEL RESTRICTED, AVG, VERT

W Agilenf 15:30:07 Oct 28, 2009

R T

Freg/Channel

Ref 110 dBpv #Atten 0 B

Mkr1 2.390 00 GHz
49.70 dBpY

#Peak
Log

Center Freq
235000000 GHz
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

FTun

Swp

Start 2.310 00 GHz

#Res BW 1 MHz #VBW 10 Hz

Stop 2.390 00 GHz
Sweep 6.238 s (2001 pts)

Freq Offset
0.00000000 Hz

Signal Track
On off
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FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ

4 Agilent 15:38:11 Oct 28, 2009 R T |Freg/Channel

Mkr1 2.483 632 00 GHz Centor F

enter Freq

Ref 110 dBpv #htten 0 B 65.23 dBpv 5 45175000 GHz
#Peak

Start Freq

2 48350000 GHz

Stop Freq

2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

HIGH CHANNEL RESTRICTED, AVG, HORIZ

# Agilent 15:38:22 Oct 28, 2009 R T [FregiChannel

Mkr1 2.483 500 00 GHz Contor F

4 enter Freq

Ref 110 dBpY #Atten 0 dB 48.93 dBpY 5 45175000 Gl
#Peak

Log

Start Freq

2 483850000 GHz

; Stop Freg

250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT

4 Agilent 15:41:38 Oct 28, 2003 R T |Ereg/Channel

Mkr1 2.484 102 25 GHz Centor F

enter Freq

Ref 110 dBpv #htten 0 B 59.77 dBpv 5 45175000 GHz
#Peak

Start Freq

2 48350000 GHz

Stop Freq

2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

HIGH CHANNEL RESTRICTED, AVG, VERT

4 Agilent 15:41:50 Oct 28, 2009 R_T |FregiChannel

Mkr1 2.483 500 00 GHz Contor F

4 enter Freq

Ref 110 dBpY #Atten 0 dB 45.67 dBpY 5 45175000 Gl
#Peak

Log

Start Freq

2 483850000 GHz

; Stop Freg

250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12893-1
FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009
IC: 1000M-112BNHU

HARMONICS AND SPURIOUS EMISSIONS

High Frequency Meazurement
Compliance Certification Services, Fremont Sm Chamber

Tezt Engr: Devin Chang

Date: 10/29/09

Project #: 09T1I800

Company: Intel

EUT Dezeription: EUT only

Mode Oper: 1.4GHz _g mode
f Measurement Frequeney Amp  Preamp Gain
Dist  Distance to Antenna D Corr Distanee Correct to 3 meters
Read Analyzer Reading Avg Average Fizld Strength @ 3 m
AF Antenna Factor Pealk  Calevlated Peak Field Strength
CL Cablz Loss High Pass Filter

Averagz Field Strength Limit
Pzalk Fizld Btrength Limit
Margin ws. Average Limit
Margin ws. Paak Limit

Read D Corr
dBuV

Margin

9.0

6.5

38.7

263

qimi-li=

m

N H N TN Y
L HLH L]
b (o (D0 R 0 D

oimimimi=i=i-ie

7]
i
tn

40.8

e+
&
[+

284

43.7

3.4

412

284

44.3

3l4

oimimimi-ii-ieg

Rev. 4.1.2.7
Note: No other emissions were detected above the system noise floor.
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.2.3.802.11n HT20 MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ
- Agilent 16:10:15 Oct 28, 2009 R T [Freg/Channel |

Mkr1 2.389 72 GHz Center F

enter Freq

Ref 110 dBpy #Atten 0 (B 7117 dBpy' 5 S000000 G
#Peak

Start Frag

231000000 GHz

Stop Freq

235000000 GHz

CF Step
8.00000000 hHz
Auto hdan|

Freq Offset
000000000 Hz

Signal Track
On Off

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms (2001 p1s)

LOW CHANNEL RESTRICTED, AVG, HORIZ
e Agilent 16:10:44 Oct 25, 2009 FE T |Freg/Channel

Mkr1 2.390 00 GHz

Center Freq
Ref 110 dBpY #Atten 0 dB 50.42 dBpv
dpoak [ - e 2 35000000 GHz

Start Freq
2.31000000 sHz
Stop Freq
239000000 GHz

CF Step
8.00000000 MHz
Auto Mdan|

Freq Offset
000000000 Hz

Signal Track
Swp On Cff

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s 2001 pts)
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REPORT NO: 09U12893-1
FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009
IC: 1000M-112BNHU

RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT

W Agilenf 16:05:26 Oct 28, 2009

R T

Frag/Channel

Ref 110 dBpv #htten 0 B

Mkr1 2.38% 72 GHz
65.44 dBpY

#Peak

Center Freq
235000000 GHz
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Swp

Start 2.310 00 GHz

#Res BW 1 MHz #VBW 1 MHz

Stop 2.390 00 GHz
Sweep 1.067 ms (2001 pts)

Freq Offset
0.00000000 Hz

Signal Track
On Off

—

LOW CHANNEL RESTRICTED, AVG, VERT

W Agilenf 16:05:55 Oct 28, 2009

R T

Freg/Channel

Ref 110 dBpv #Atten 0 B

Mkr1 2.390 00 GHz
46.51 dBpY

#Peak
Log

Center Freq
235000000 GHz
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

FTun

Swp

Start 2.310 00 GHz

#Res BW 1 MHz #VBW 10 Hz

Stop 2.390 00 GHz
Sweep 6.238 s (2001 pts)

Freq Offset
0.00000000 Hz

Signal Track
On off
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ

4 Agilent 16:14:21 Oct 28, 2003 R T |Ereg/Channel

Mkr1 2.483 582 50 GHz Centor F

enter Freq

Ref 110 dBpv #htten 0 B 66.80 dByv 5 45175000 GHz
#Peak

Start Freq

2 48350000 GHz

Stop Freq

2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

HIGH CHANNEL RESTRICTED, AVG, HORIZ

4 Agilent 18:14:56 Oct 28, 2009 R_T |FregiChannel

Mkr1 2.483 516 50 GHz Contor F

4 enter Freq

Ref 110 dBpY #Atten 0 dB 47.70 dBpY 5 45175000 Gl
#Peak

Log

Start Freq

2 483850000 GHz

; Stop Freg

250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT

4 Agilent 16:18:11 Oct 28, 2009 R T |Freg/Channel

Mkr1 2.483 557 75 GHz Centor F

enter Freq

Ref 110 dBpv #htten 0 B 58.36 dBpv 5 45175000 GHz
#Peak

Start Freq

2 48350000 GHz

Stop Freq

2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

HIGH CHANNEL RESTRICTED, AVG, VERT

e Agilent 16:18:23 Oct 28, 2009 R T [FregiChannel

Mkr1 2.483 500 00 GHz Contor F

1 enter Freq

Ref 110 dBpY #Atten 0 dB 44.88 dBpY 5 45175000 Gl
#Peak

Log

Start Freq

2 483850000 GHz

; Stop Freg

250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12893-1
FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009
IC: 1000M-112BNHU

HARMONICS AND SPURIOUS EMISSIONS

High Frequency Meazurement
Compliance Certification Services, Fremont Sm Chamber

Tezt Engr: Devin Chang

Date: 10/29/09

Project #: 09T1I800

Company: Intel

EUT Dezeription: EUT only

Mode Oper: 1.4GH=z _HTIO0
f Measurement Frequeney Amp  Preamp Gain
Dist  Distance to Antenna D Corr Distanee Correct to 3 meters
Read Analyzer Reading Avg Average Fizld Strength @ 3 m
AF Antenna Factor Pealk  Calevlated Peak Field Strength
CL Cablz Loss High Pass Filter

Averagz Field Strength Limit
Pzalk Fizld Btrength Limit
Margin ws. Average Limit
Margin ws. Paak Limit

Read D Corr
dBuV

Margin
dB

38.7

26,3

39.4

263

qimi-li=

m

e HTHE H H H R H
I TH = H
A H T H - H ]

oimimimi=i=i-ie

284

44.1

315

40.2

284

43.7

3l4

oimimimi-ii-ieg

Rev. 4.1.2.7
Note: No other emissions were detected above the system noise floor.

Page 25 of 41

COMPLIANCE CERTIFICATION SERVICES

FORM NO: CCSUP4701C

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.2.4.802.11n HT40 MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL, HORIZONTAL)

LOW CHANNEL RESTRICTED, PEAK, HORIZ

e Agilent 16:22:58 Oct 28, 2009 R T |FregiChannel

Mkr1 2.388 68 GHz Center F

enter Freq

Ref 110 dBpy #Atten 0 (B 66.59 dBpY' 5 S000000 G
#Peak

Start Frag

231000000 GHz

Stop Freq

235000000 GHz

CF Step
8.00000000 hHz
Auto hdan|

Freq Offset
000000000 Hz

[

Signal Track
On Off

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #WBW 1 MHz Sweep 1.067 ms (2001 p1s)

LOW CHANNEL RESTRICTED, AVG, HORIZ
e Agilent 18:28:31 Oet 25, 2008 FE T |Freg/Channel

Mkr1 2.390 00 GHz
51.32 dBpY Center Freq

235000000 GHz

Start Freq
2.31000000 sHz
Stop Freq
239000000 GHz

CF Step
8.00000000 MHz
Auto Mdan|

Freq Offset
000000000 Hz

Signal Track
Swp On Cff

Start 2.310 00 GHz Stop 2.390 00 GHz ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 6.238 s 2001 pts)

Ref 110 dBpY #Arten 0 (B
#Peak
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REPORT NO: 09U12893-1
FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009
IC: 1000M-112BNHU

RESTRICTED BANDEDGE (LOW CHANNEL, VERTICAL)

LOW CHANNEL RESTRICTED, PEAK, VERT

W Agilenf 16:31:27 Oct 28, 2009

R T

Frag/Channel

Ref 110 dBpv #htten 0 B

Mkr1 2.385 84 GHz
61.23 dBpY

#Peak

Center Freq
235000000 GHz
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
5.00000000 MHz
Auto Man|

Swp

Start 2.310 00 GHz

#Res BW 1 MHz #VBW 1 MHz

Stop 2.390 00 GHz
Sweep 1.067 ms (2001 pts)

Freq Offset
0.00000000 Hz

Signal Track
On Off

—

LOW CHANNEL RESTRICTED, AVG, VERT

W Agilenf 16:31:56 Oct 28, 2009

R T

Freg/Channel

Ref 110 dBpv #Atten 0 B

Mkr1 2.390 00 GHz
46.77 dBpY

#Peak
Log

Center Freq
235000000 GHz
Start Freq
231000000 GHz
Stop Freq
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

FTun

Swp

Start 2.310 00 GHz

#Res BW 1 MHz #VBW 10 Hz

Stop 2.390 00 GHz
Sweep 6.238 s (2001 pts)

Freq Offset
0.00000000 Hz

Signal Track
On off
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, HORIZONTAL)

HIGH CHANNEL RESTRICTED, PEAK, HORIZ

4 Agilent 16:35:29 Oct 28, 2009 R T |Freg/Channel

Mkr1 2.483 549 50 GHz Centor F

enter Freq

Ref 110 dBpv #htten 0 B 63.01 dBpv 5 45175000 GHz
#Peak

Start Freq

2 48350000 GHz

Stop Freq

2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

HIGH CHANNEL RESTRICTED, AVG, HORIZ

4 Agilent 18:35:41 Oct 28, 2009 R_T |FregiChannel

Mkr1 2.483 500 00 GHz Contor F

4 enter Freq

Ref 110 dBpY #Atten 0 dB 48.18 dBpY 5 45175000 Gl
#Peak

Log

Start Freq

2 483850000 GHz

; Stop Freg

250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

RESTRICTED BANDEDGE (HIGH CHANNEL, VERTICAL)

HIGH CHANNEL RESTRICTED, PEAK, VERT

4 Agilent 16:39:17 Oct 28, 2009 R T |Freg/Channel

Mkr1 2.488 425 25 GHz Centor F

J enter Freq

Ref 110 dBpv #htten 0 B 58.34 dBpv 5 45175000 GHz
#Peak

Start Freq

2 48350000 GHz

Stop Freq

2 50000000 GHz

CF Step
1.65000000 hHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Swp

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz ‘
#Res BW 1 MHz Z#WBW 1 MHz Sweep 1.067 ms (2001 pts)

HIGH CHANNEL RESTRICTED, AVG, VERT

% Agilent 16:39:30 Oct 28, 2009 R T [FregiChannel

Mkr1 2.483 500 00 GHz Contor F

1444 enter Freq

Ref 110 dBpY #Atten 0 dB 44.44 dBpY 5 45175000 Gl
#Peak

Log

Start Freq

2 483850000 GHz

; Stop Freg

250000000 GHz

CF Step
1.65000000 hHz
Auto Man

Freq Offset
0.00000000 Hz

FTun Signal Track
Swp On 8

Start 2.483 500 00 GHz Stop 2.500 000 00 GHz | ‘
#Res BW 1 MHz #VBW 10 Hz Sweep 1.287 s (2001 pts)
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HARMONICS AND SPURIOUS EMISSIONS

High Frequency Meazurement
Compliance Certification Services, Fremont Sm Chamber

Tezt Engr: Devin Chang

Date: 10/29/09

Project #: 09T1I800

Company: Intel

EUT Dezeription: EUT only

Mode Oper: 1.4GH=z _HT40
f Measurement Frequeney Amp  Preamp Gain Averagz Field Strength Limit
Dist  Distancs to Antenna D Corr Distance Corract to 3 meters Pezalk Field Btrength Limit
Read Analyzer Reading Avg Average Fizld Strength @ 3 m Margin ws. Average Limit
AF Antenna Factor Pealk  Calevlated Peak Field Strength Margin ws. Peak Limit
CL Cablz Loss High Pass Filter

Read D Corr
dBuV

39.4
26,3
39.0
3.6

qimi-li=

m

b HLH o L B
(SR - L - R
== ol L

b it b PR e PR i P

i

e FEL Lo L ]
Pt RN RGP e R R

281
43.6
315
40.8
281
43.8
3L5

b it ik it it e it
oimimimi-ii-ieg

Rev. 4.1.2.7
Note: No other emissions were detected above the system noise floor.
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REPORT NO: 09U12893-1
FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009
IC: 1000M-112BNHU

7.3. WORST CASE RECEIVER ABOVE 1 GHz

High Frequency Meazurement

Compliance Certification Services, Fremont 5m Chamber

Tezt Engr: Devin Chang
Date: 10/30/09

Project #: 0912900
Company: Intel

EUT Dezcription: EUT only

Mode Oper: 2.4GHz _Rx mode

f Measurement Frequency Amp

Dist  Distance to Antenna D Corr

Read Analyzer Reading Avg
Antenna Factor Peak
Cable Loss HFF

Preamp Gain

Distance Correct to 3 maters
Average Field Strength @ 3m
Caleulated Pealk Field Strength
High Pass Filter

Avwerags Field Strength Limit
Peak Field Strength Limit
Margin vs. Average Limit
Margin vs. Peak Limit

Read
dBuV

D Corr
dB

Margin
dB

64,2

0.0

-18.5

371

0.0

-15.6

53.8

0.0

=176

3.6

-18.8

53.9

-26.6

39.4

-21.1

65,9

-16.9

38.6

-24.1

56.4

-15.0

36.3

-15.1

57.0

-13.5

43.1

== == e e e T

-17.4

Rev. 41.2.7

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

7.4, WORST CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

Measurement Distance: 3 m Ant. Pol.: Horizontal FCCClassBat3 M

90.0 -

80.0

70,0

60.0

50.0

40.0 o

30.0 ﬁ- j]-ﬂ |y

20.0

-—
=
]
&
=
2
u
=
3
=
=
5
=

10.0

0.0

-10.0-11 il il il ] 1l il il il il |
30.00 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 903.00 1000.00

Res. BW 120 kHz Freq. (MHz) VBW 120 kHz
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

VERTICAL PLOT

Measurement Distance: 3 m Ant. Pol.: Vertical FCCClassBat3 M

90.0 -

80.0

70.0

60.0

50.0

40.0

Amplitude {dBu¥)

R
3
30.0 t |m
20.0 i | W
N

10.0-

0.0

-10.0--1- il il il il il il il il il ]
30.00 127.00 224.00 321.00 418.00 515.00 612.00 T09.00 &06.00 903.00 1000.00
Res. BW 120 kHz Freq. (MHz) VBW 120 kHz
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

HORIZONTAL AND VERTICAL DATA

30-1000MHz Frequeney Meazsurement

Compliance Certification Services, Fremont $m Chamber

Test Engr: Devin Chang
Date: 10/31/08
Project #: 09U12900
Company: Intel
EUT Dezeription:  EUT only
Mode Oper: 2.4CHz b mode
Measurement Frequency Preamp Gain Margin  Margin ws. Limit

Distance to Antenna Distanee Correct to 3 meters
Analyzer Reading Filter Insert Loss

Antenna Factor . Calculated Field Strength
Cablz Loss Fizld Strength Limit

f i Read Corr.

MH= dBuV i dBuVim
31,560 o 43.7
98,883 o £1.5
207,367 . £0.1
270,970 . £1.5
£28.021 o 46.0
624,024 o 45,1
99,603 o 54.2
183.966 o £1.3
295,931 8 46,7
£28.021 8 45,2
807.992 8 45.2
237,477 o 39.3

£ b3 kD e e e R
R D e L

= == e e R e T R [
L-RL-RL - -BL-BL-BL -0 -BL-RL-RL -]

Rev. 1.27.09
Note: No other emizzions were detected above the system noize floor.
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REPORT NO: 09U12893-1
FCC ID: PD9112BNHU

DATE: NOVEMBER 2, 2009
IC: 1000M-112BNHU

8. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 7.2.2
Frequency of Emission (MHz) Conducted Limit (dBuV)
Ouasi-peak Average
0.15-0.5 6t 56 560 to 46
0.5-5 56 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.
TEST PROCEDURE
ANSI C63.4
RESULTS
6 WORST EMISSIONS
CONDUCTED EMISSIONS DATA (115VAC 60Hz)
L

Freg. Reading Closs | Limit FCC B Margin Remark

{MHz) | PK (dBuV) | QP (dBuV) | AV (dBuV)| (dB) QF AV [QP(dB)|AV(dB)| L1/L2
020 48.76 - 2804 0.00 63.74 5374 | -1498 | 2480 L1
0.35 3786 - 22.66 0.00 56.00 4600 | -18.14 | 2334 L1
18.72 3055 - 27.36 0.00 60.00 000 | -2045 | 224 L1
020 5081 - 31.51 0.00 63.74 5374 | -1293 | 2223 L2
0.62 3834 - 2487 0.00 56.00 4600 | -1766 | -21.13 L2
1499 479 - 32.69 0.00 60.00 5000 | -1521 | -1731 L2
6 Worst Data

Page 35 of 41

COMPLIANCE CERTIFICATION SERVICES

47173 BENICIA STREET, FREMONT, CA 94538, USA

TEL: (510) 771-1000
This report shall not be reproduced except in full, without the written approval of CCS.

FORM NO: CCSUP4701C

FAX: (510) 661-0888




REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LINE 1 RESULTS

coMPI.IAHcE Compliance Certification Services
s AUl 47173 Benicia Street
T In2erin; rvice, Inc. — -
e Fremont, CA 94538

sLESnTI Tel: (510) 771-1000
Fax: (510) 661-0888

Data#: 14 File#: 09U12900.EMI Date: 10-28-2009 Time: 08:42:49

pg LV (ABUW)

CISPR CLASS-B

AYERAGE

Trace: 12

Condition: CISPR CLASS-B
Test Operator: : Devin Chang
Project #: ¢ 09012900
Company: : Intel
EUT Description:: Intel 1000 Series WiFi Card
Configuration: : EUT with AC Adapter
Mode: : Normal
Target: : FCC Class B
Voltage: : 115VAC / 60Hz
: Ll: Peak (Blue), Aveager (Green)
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REPORT NO: 09U12893-1 DATE: NOVEMBER 2, 2009
FCC ID: PD9112BNHU IC: 1000M-112BNHU

LINE 2 RESULTS

COMPI.IANCE Compliance Certification Services
S 2 ALl 47173 Benicia Street
o inEBrinj ryice, Inc, —~ o
¥ IC.VUCI.(‘-FR‘CE Fremont, CA 94538

LT Gen 1o Tel: (510) 771-1000
Faz: (510) €61-0888

Data#: 7 File#: 09U12900.EMI Date: 10-28-2009 Time: 08:36:49
Levd (dBu¥)

&0

CISPR CLA

AVEFR

TR

W s,
I~

I

T

Trace: 5 Ref Trace:
Condition: CISPR CLASS-B
Test Operator: : Devin Chang
Froject #: : 09U12900
Company: : Intel
EUT Description:: Intel 1000 Series WiFi Card
Configuration: : EUT with AC Adapter
Mode: : Normal
Target: : FCC Class B
Voltage: : 115VAC / &0Hz
: L2: Peak (Blue), Aveager (Green)
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